<«

AccuPro1000

Lai[al Assembly, use and care
Montaje, uso y mantenimiento
Montage, utilisation et entretien

| Gebrauchs- und
Montageanweisung

] | ‘Assemblaggio, utilizzo e
manutenzione

| Montaz, uzytkowanie i konserwacja
| Montage, gebruik en onderhoud

Needs

Herramientas

Outils nécessaires
Benotigte Werkzeuge
Cosa serve

Potrzebne narzedzia -
Benodigd gereedschap %'

-

Read instructions thoroughly and verify all parts are included. / Leer las instrucciones
atentamente y verificar todas las piezas incluidas. / Lire attentivement les instructions
et vérifier qu’il ne mangue aucune piéce. / Lesen Sie die Gebrauchsanweisung vor der
Nutzung und stellen Sie sicher, dass alle Teile enthalten sind. / Leggere attentamente
le istruzioni e verificare che tutti i pezzi siano indlusi. Prosimy zapoznac sie z zalaczong
instrukcjg i sprawdzenie zawartosci opakowania. / Lees de instructies aandachtig en
controleer of alle onderdelen aanwezig zijn.

WWW. i CI "'Sf. com Where nieeds take us



Assembly / Montaje / Montage / Montage / Assemblaggio / Montaz / Montage

(4x)
#10x1%

=/

fz

Point P to .a
Apuntar > hacia &
Pointer P vers 4.
Richten Sie P nach &
Puntare P verso a4
Ustawi¢ w b linii z s
WisD naar a7

T

/ REC\ "
/ Y
‘\\ ¥

Nr. | Partdescription

12 | Control rod {2600a) 41256
15 | Handle shaft {Z600a) 25304
16 | Lower handle assembly - left 25210L
17 | Lower handle assembly - right | 25210R
20 | Frame (2000a/2950b/2600a/ | 25107

2 | Upper handle (2600a)
8 | Gauge & linkage assembly 2600a | 60088

1%:20x2%

=

3B

2600aplus) 12248
24 | Impeller dished (plus units 2030, | 60451

2600a) 70149
25 | Gear box assembly 2030pi 23519
29 | 9 In pneumatic wheel 70149
32 | Axle (plus series pneumatic 23518

spreadets)

\
/3}\

— )

Driving wheel
Rueda motriz
Roue
d'entrainement
Antriebsrad
Ruota motrice
Koto

Rijwiel

Coast wheel
Ruota neutra
Loopwisl
Rueda libre
Laufrad
Roue libre
Koto bieme

<

3C

>

3D L

4

i

Tighten all nuts 3A-3C/ Apretar tadas las <
tuercas 3A-3C / Serrer tous les écrous 3A-3C

/ Ziehen Sie alle Muttern 3A-3C fest / Serrare
tutti i dadi 3A-3C/ Dokredi¢ wszystkie nakretki
3A-3C / Draai alle moeren 3A-3C vast

R\



Assembly / Montaje / Montage / Montage / Assemblaggio / Montaz / Montage

#
7A )

Driving wheel
Rueda motriz
R(,EUG A ‘<
detialniement Bend cotter pins / Doblar los

Antriebsrad ,
Ruota motrice Fasadores de chavetas / Repiier

es goupilles fendues / Biegen

Rl % -/ Sie die Enden der Splinte um /
=" Piegare le coppiglie / Zagia¢ kotice
zawleczek / Buig de splitpennen
L TE R )

1420x1%:"

w



Calibration / Calibracién / Etalonnage / Kalibrierungsanweisung / Calibrazione /
Kalibracja / Kalibreren

f/ 1 Open / Abrir & /2 Close / Cerrar \\

Ouvrir / Lasen #30 Fermer / SchlieBen
Aprire / Odkred - Chiudere / Zamaknat
Sluiten

< N
(3
\_ 3 “ X, o/

0 elt;ation / Modo de empleo / Utilisation / Bedienung / Utilizzo / Uzytkowanie /
erking

( Haw£o Detenmins the seting rate \\ K2 Walk
: Caminar e
¢l  Vorcher -
A q Gehen B
& cmminare '-
Marsz
Lopen o
op
= Pare
B RN\ ‘- Starréter
C \ D Stop
‘. Arrestarsi
\ Stop
Stop
9 L

Cerrar
Fermer
SchlieRen
Chiudere
Zamakna¢ | B
Sluiten
. AN N e




Operation / Modo de empleo / Utilisation / Bedienung / Utilizzo / Uzytkowanie /

erking

/

SIDESPRED
CONTROL

Closed
Cerrado
Fermé
Geschlossen
Chiuso
Zamkniete
Gesloten

Operation & Maintenance / Modo de empleo & Mantenimiento / Utilisation &
Maintenance / Bedienung & Wartung / Utilizzo & Manutenzione / Uzytkowanie &
Przygotowanie do pracy / Gebruik & Onderhoud

Empty after each use.

Vaciar después de usar,

Vider ['épandeur aprés
chaque utilisation.

Nach jedem Gebrauch
entleeren,

Svuotare dopo
ogni utilizzo.

Opréznij po kazdym
uzyciu.

Leeg de bak na elk
gebruik.

Wash, clean and dry after each use / Lavar, limpiar y secar
después de usar / Laver, rincer et sécher 'épandeur aprés
chague utilisation / Nach jeder Nutzung reinigen und
trocknen lassen / Lavare, pulire ed asciugare dopo ogni
utilizzo / Siewnik po kazdym uzyciu nalezy umy¢, wyczyscic
i wysuszyC. / Reinig en droog de bak nz elk gebruik

Operation / Modo de empleo / Utilisation /
Bedienung / Utilizzo / Uzytkowanie / Werking

L3S Use  swath  width
§ recomended. Test rate and
___/ pattern on a small area. Results
" can depend on weather, spreader
condition and walking speaed,
EE usar o ancho de abonado
recomendado. Reafice una pruebza en
una zona peguefia. Los resultados de la
aplicacién, pueden variar segin el clima,
el usuario y Iz velocidad al caminar,
Aiisd Utiliser Ja largeur d'application recommandée. Vérifier le
débit et 'homaogénéité d'épandage sur une zone restreinte. Les
résultats peuvent varier en fonction des conditions climatigues,
de 'état de I'épandeur et de ia vitesse a laguelle vous marchez.
Ll Die auf der Verpackung fir fhren Streuertyp angegebene
Streubreite verwenden. Streumenge und -muster sollten
zundchst auf einer Kkleinen Flache getestet werden, Die
tatsachliche Streurate kann je nach Wetter, Bedienung, Zustand
des Streuers und Gehtempo unterschiedlich sein.

B usare 1o largheza di spargimento raccomandata.
Verificare la dose e la modalits di caduta in un'area crcoscritta.
I risultati possono dipendere dalle condizioni atmosferiche, dal
carrefio stesso e dalfa velocita della camminata.

B2 Ustaw zalecana szerokosé siewu. Zaleca sie przetestowanie
ustawien na niewielkie] powierzchni. Uzyskane wyniki moga
zaleze¢ od warunkéw pogodowych, stanu technicznego
. | siewnika, predkodci przemieszczania sie podczas pragy.

. | BT Gebruik de aanbevolen breedtegang. Test de dosering
en het strooipatroon op een kleine opperviakte, De resultaten
kunnen verschillen door weersomstandigheden, toestand van
de strooier en loopsnelheid .




Spread Path

sl il AL FULLRATE B

(TWO PASSES) SR e ] (ONE PASS) e
Tyl piginid
tiritit e
Bl Bl
T T e i Z o o \...j

Parts Diagram / Despiece / Schéma de pieces / Einzelteilzeichnung
Pezzi di ricambio / Schemat budowy / Onderdelenschema

770600 Optionzl Heavy
Duty Rain Cover /
Resistente funda
opcional contra la lluvia
/ Housse de pluie trés
résistante en option /
Optionaler Regenschutz
/ Protezione antipioggia
robusta opzionaler

/ Opdjonalnie
wzmocniona ostona
przeciwdeszczowar /
Optionele regenhoes
van zware kwaliteit

Driving wheel 'I\ Coast wheel
Rueda motriz Rueda libre
Roue d'entrainement Roue libre
Antriebsrad Laufrad
Ruota mofrice Ruota neutra
Koto Koto bierne
Rijwiel Loopwiel



Ordering parts / Listado de piezas / Commande de piéces

#Nr. | Part description Partnr, #Nr. | Part description Partnr.
1 |.875" Id. X 4" il. Black grip (2600a) 19115 18 | 1/4-20 X 1" carriage bolt zinc 37100
2 | Upper handle (2600a) 25403 19 | 1/4-20X 2 1/4" hhes zinc 31106
3 | 1/4-20 Nylon ins locknut zinc 32103 20 | Frame (2000a/2950b / 2600a / 2600aplus) 25107
4 | #10-24 X 1/2" carriage bolt ss 36500 21 [#8 X 3/8" pmt #8 hd coarse black 31138
5 | Agitator 33117 22 | Shut off plate (2600b) black 12221
6 | Gear box bushing (2050) 12220 23 [ #1011 1/4" typeathpsznc 31108
7 | Hopper assembly 2600a/2950b 60089 24 | Impelier dished (plus units 2030, 2600a) 12248
8 | Gauge & linkage assembly 2600a 60088 25 | Gear box assembly 2030pi 60451
9 | 1/420X1 1/2 hhms zinc 31100 26 | Spacer bearing (2600a-plus) 12167
10 | 9/16"Od. X.257 Id. Washer zinc 34108 7 | Dust cover (gearbox) md 12206
11 | Spacer (pivot link) 12147 28 | 1/8" X1 3/4” cotter pin sS. 33107
12 | Control rod (2600a) 41256 28 | 9in pneumatic wheel 70149
13 | #10 Fat washer sS (fan) 34100 30 | 1"0d % 17/32"id x 1/32" washer zinc 34103
14 | 10-24 Hx. Nut zinc plated 32108 31 | 1/8" X 3/4" cotter pin zinc 33106
15 | Handle shaft (2600a) 25304 32 | Axle {plus series pneumatic spreaders) 23519
16 | Lower handle assembly-left 25210L 33 | Wing nut assembly black 60027
17 | Lower handle assembly - right 25210R 34 | Sidespred control 12221
#Nr. | Descripcion de las piezas Nedepieza | | #Nr. | Descripcidn de las piezas |
1§ 875" @interior X4 largo interior empufadura negra (2600a) | 19115 18 | Perno carrocero zinc 1/4-20 X 1" 37100
2 | Mango superior (2600a) 25403 19 | Perno de cabeza hexagonal 1/4-20 X 2 1/4” 31106
3 |Tuerca zinc encastre de nylon 1/4-20 32103 20 | Bastidor (2000a / 2950b / 2600a / 2600aplus) 25107
4 | Perno carrocero acero inox #10-24 X 1/2” 36500 21 | #8X3/8" pmt cabeza #8 rosca gruesa negra 31138
5 | Agitador 33117 22 | Placa de cierre (2600b) negra 12221
6 | Casquillo engranaje (2050) 12220 23 | Perncestrella#10X 1 1/4"tipoa 31108
7 | Conjunto tolva 2600a/2950b 60088 24 | Rotor céncavo (unidades plius 2030, 2600a) 12248
8 | Conjunto calibre yarticulacidn 2600a 60088 25 | Conjunto engranaje 2030pi 60451
9 | Pemo de cabeza plana hexagonal Zinc 1/4-20X11/2 31100 26 | Distanciador rodamiento (2600a-phus) 12167
10 | Gexterno {9/16=48) X 257 @interno Arandela zinc 34108 27 | Cubierta antipolvo (engranaje) redonda 12206
11 | Distanciador (conexion eje) 12147 28 | Pasador de chaveta 1/8" X 1 3/4” acero inox 33107
12 | Véstago de control (26003} 41256 29 | Neumdtico 9" 70149
13 | Arandela plana #10 acero inox {l an) 34100 30 | Arandelazinc@externo 1"x Ginterno 17/32"% 1/32” 34103
14 110-24 Tuerca hexagonal galvanizada 32108 31 | Pasador de chaveta 1/8" X 13/4" zin¢ 33106
15 | Barra mango (2600a) 25304 32 | Eje (abonadoras neumdticas series plus) 23519
16 | Conjunto inferior mango - izquierda 252701 33 | Tuerca mariposa negra 60027
17 | Conjunto inferior mango - derecha 25210R 34 | Control abonado lateral 12221
#Nr. | Description de la piéce || Référence | | #Nr. | Description de la piéce Référence
1 | 875" diam.int. X 4" long. int. Poignée naire {2600a) 19115 18 | 1/4-20 X 1" boulon de carrosserie zinc 37100
2 | Poignée supérieure (2600a) 25403 18 1 1/4-20 X 2 1/4 vis téte glindrique hex. zinc 31106
3 | 1/4-20Insert en nylon contre écrou zing 32103 20 | Cadre (2000a/2950b / 2600a / 2600a plus) 25107
4 | #10-24 X 1/2" boulon de carrosserie inox 36500 21 | #B X 3/8" PMT #8 téte noire grosse 31138
5 | Agitateur 33117 22 | Plague de fermeture (2600b) noire 1220
6 | Bague de boite de transmission (2050) 12220 23 | #10 X 11/4" Vis téte plate Philips Type-z en zinc | 31108
7 | Ensemble trémie 2600a/2950b 60089 24 | Rotor lenticulaire {unités plus 2030, 2600a) 12248
8 | Ensemble jauge et articulation 2600a 60088 25 | Ensemble du boitier de transmission 2030pi 60451
g | 1/4-20 X1 1/2 vis a téte hex. zinc 31100 26 | Bague entretoise (2600a-plus) 12167
10 | 9/16 diam. ext. X.257 diam. int. Rondelle en zinc 34108 27 | Protection ant-poussiere (boite de transmission] ronde | 12206
11 | Entretoise {liaison pivot) 12147 28 | 1/8"X13/4" goupille fendue inox 33107
12 | Barre de contrdle (2600a) 41256 29 | Roue pneumatique de 229 cm 70149
13 | #10 Rondelle plate inox 34100 30 | 1"diam. ext.x 17/32"diam. int.x 1/32" rondelle en zinc 34103
14 11024 Ecrou hex. plaqué zinc 32108 31 | 1/8" X 3/4" goupille fendue zinc 33106
15 | Manche de poignée (2600a) 25304 32 | Essieu (séries plus épandeurs pneumatiques) 23519
16 | Ensemble manche inférieur - gauche 25210L 33 | Ecrou papillon noir 60027
17 | Ensemble manche inférieur - droite 25210R 34 | Carter 12221

 See diagram for assistance in
~ identifying specific parts.

When ordering replacement

parts, always provide the

following information:

-ALWAYS Use Part nr, never use
#Nr.

- Part Description

Consultar el despiece, para
~ identificar la pieza de recambio,

Cuando pida repuestos de
piezas, siempre proporcionar {a
siguiente informacion:
-SIEMPRE  use el N° de pieza,

nunca use #Nr.

- Descripcion de las piezas

fournissez toujours les
informations suivantes:

Réferez-vous au schéma pour
identifier des piéces spécifiques.
Lorsque vous commandez
des piéces de remplacement,

- TOUJOURS la référence de la
piéce, et non pas son Nr.
- Description  de la piéce




Ersatzteilliste / Ordinare ipezzi / spis czesci zamiennych

#Nr. | Bezeichnung | Artikelnr. #Nr. | Bezeichnung z Artikelnr.
1 1 0875" ID. x 4" L. Griff, schwarz (2600a) 19115 18 | 1/4-20 x 1" Schlossschraube,  Zink 37100
2 | Oberer Lenkbiigel (2600a) 25403 19 | 1/4-20 x 2 1/4" Sechskant-Flachkopfschraube,  Zink | 31106
3 | 1/4-20 Sicherungsmutter, Zink mit Nyloninnenseite 32103 20 | Rahmen (2000a / 2950b / 2600a / 2600aplus) 25107
4 | #10-24 X1/2" Fachkopfschraube  mit Innenvierkant, Edzlstahl | 36500 21 | #8 x3/8" PMT-Grobgewindeschreube it 48 Kopf, schwaz | 31138
5 | Rihrer 33117 22 | Absperrplatte (2600b), schwarz 12221
6 | Getriebemuffe {2050} 12220 23 | #10 x 1 1/4” Phillips-Schraube Typ A, Zink 31108
7 | Trichterbaueinheit  2600a/2950b 60089 24 | Konkave Streuscheibe (Plus-Einheiten 2030, 26002) | 12248
8 | Absperrverbindungs-Baueinheit 2600z 60088 25 | Getriebe-Baueinheit 2030pi 60451
9 | 1/4-20 x 1 1/2 Sechskant-Maschinenschraube, ~ Zink | 31100 26 | Distanzstlick-Lager  (2600aplus) 12167

10 |9/18" AD x 0,257 ID Unterlegscheibe, Zink 34108 27 | Staubschutz (Getriebe), rund 12206
11 | Distanzstuck (Brehzapfen-Verbindung) 12147 28 [ 1/8" x 1 3/4" Splint, Edelstahl 33107
12 | Steuerstange (2600a) 41256 29 | 9-Zoll-Luftreifen 70149
13 | #10 Unterlegscheibe flach, Edelstahl (| an) 34100 30 | 1"AD x 17/32" 1D x 1/32" Unterlegscheibe, Zink {34103
14 110-24 Sechskantmutter, verzinkt 32108 31 1 1/8" x 3/4" Splint, Zink 33106
15 | Schaft Lenkbiigel (2600a) 25304 32 | Achse (Plus-Serie Druckluftsireuer) 23519
16 | Unterer Lenkbiigal - links 252100 33 | Fiigelmutter-Baueinheit, schwarz 50027
17 | Unterer Lenkbiigel -rechts 25210R 34 | Ablenkblech 12221

#Nr. | Descrizione del pezzo Cod.celpezo | | #Nr. | Descrizione del pezzo | Cod. del pezzo

1 | Manopolanera 0,875" @int.x 4" lungh. Int. (2600a) 19115 18 | Bullonizinco 1/4-20 X 1" 37100

2 | lmpugnatura superiore (2600a) 25403 18 | Vit TCEl zinco 1/4-20 x 2 1/4" 31106

3 | Dadizinco bloccaggioin nylon 1/4-20 32103 20 | Telaio {20002 /2950b /2600a /2600a-pius) 25107

4 | Nr. 10 bultoni acciaio inox-24 x 1/2” 36500 21 | Nr. 8 viti PMT X 3/8" e nr. 8 viti nere grezze 31138

5 | Agitatore 33117 22 | Valvola a piattello nera (2600b) 12221

6 | Boccola riduttore (2050) 12220 23 [ Nr. 10 viti TPS tipo Azinco x 1 1/4" 31108

7 | Montaggio tramoggia 2600a/2950b 60089 24 | Pala rotore convessa (unita plus 2030, 2600a) | 12248

8 | Montaggio leva e asta di collegamento 2600a 60088 25 | Scatola ingranaggi 2030pi 60451

9 | Vii per metallo TPS con esagono incassatozinco 1420 %1122 | 31100 26 | Distanziatore per cuscinetti (2600a-plus) 12167
10 | Rondella zinco 9/16” @ est. x 0,257 @ init. 34108 27 | Protezicne antipolvere - rotonda (scatola ingranagg) 12206

11 | Distanziatore {pemo di collegamento} 12147 28 | Coppiglia acciaio inox 1/8"x 1 3/4" 33107

12 | Asticella di comando (2600a) 41256 29 | Pneumatici 9 pollid 70149

13 | Nr. 10 rondelle piatte - acciaio inox ( an) 34100 30 | Rondellazinco 1" @est. x 17/32" @int. x 1/32" 34103

14 | Dadi esagonali zincati 10-24 32108 31 | Coppigliazinco 1/8"x 3/4" 33106

15 | Staffa di sterzo (2600a) 25304 32 | Asse (serie plus per spandiconcime con pneumatici) 23519

16 | Staffa di sterzo inferiore - sx 252101 33 | Set montaggio dado a farfalla nero 60027

17 | Staffa di sterzo inferiore - dx 25210R 34 | Controllo laterale dello spargimento 12221

#Nr. | Nazwa elementu Nrgeid | | #Nr. | Nazwa elementu i Nr czedc

1 | Udwyt wkoloze camym (2600a). Sr. wewn. 0875". DL weun. X4°. | 19115 18 | Sruba zamkowa ocynkowana 1/4-20 X1 37100
2 | Raczka goma {2600z) 25403 19 | Sruba zibem szesciokatnym, ocynkowana 1/4-20 X2 1/4" | 31106
3 | 17420 Nakretka samokontrujzca zwidadkg nylonowz ocynkowana | 32103 20 | Rama (2000a / 2950b / 2600a / 2600aplus) 25107
4 1 #10-24 X 1/2" sruba zamkowa, stal nierdzewna 36500 21 | Wheet typu Phillips z1bem kulistym #8 szorstki czamy #8 X 3/8" | 31138
5 | Mieszadlo 33117 22 |Plytka zamykajaca (2600b) czama N
6 | Tuleja skrzyni biegow (2050) 12220 23 | Wkret typu Phillips ztbem plaskim typ a #10 X1 1/4" | 31108
7 | Zbiomik - zestaw 2600a/2950b 60089 24 | Wimik o wyoblonym profilu (plus elementy 2030, 26002} | 12248
8 | Zespdt wskaznikowo-dzwigniowy  2600a 60088 25 | Zespot przekladni 2030pi 60451
9 | Sniba maszynowa zfoem szedciokatnym, ocynkowana 1/4-20 X112 | 31100 26 | torysko (2600a-plus) 12167
10 | Podkiadka ocynkowana. Sr. zewn, 9/16". Sr. wewn. X 257. | 34108 27 |Ostona przeciwpylowa (zespot przekladni) okragla | 12206
11 | Przekladka dystansowa (ztacze obrotowe) 12147 28 | Zawleczka, stal nierdzewna 1/8" X 13/4" 33107
12 | Pret regulacyjny (2690a) 41256 29 | Kolo gumowe, pompowane 9 70148
13 | Podidadka plaska, stal nierdzewna {lan} #10 34100 30 | Podkladka ocynkowara. Sr.zewn. 1"x§. wewn 17/32" x 137" | 34103
14 | Nakretka ocynkowana, szesciokgtna 10-24 32108 31 { Zawleczka, stal nierdzewna 1/8" X 3/4" 33106
15 {tacznik raczki (2600a) 25304 32 | 08 (plus kemplet pneumatycznych  rozsiewaczy) 23519
16 | Dolny element raczki — lewy 252101 33 | Nakretka motylkowa czama 60027
17 | Dolny element raczki — prawy 25210R 34 | Boczny ogranicznik siewu 12221

PL 7eby okredli¢ pojedyncze czedd -
~ skorzystaj ze schematu budowy

~ Verwenden Sie die Einzelteil- | Far{i_ferimtapto al diagramma
zeichnung umn die speziellen 'g ~ per identificare i singoli pezzi

Ersatzteile sicher zu erkennen. specifici. siewnika.

Nel caso di riordino, fornire
Wenn Sie Ersatzteile bestellen, sempre le seguenti informazioni: Zamawiajac esd zamienne,
stellen Sie immer die folgende -indicare SEMPRE il codice zawsze podaj ponizsze
Information  zur Verfligung: del pezzo di ricambio e NON informacje:
- Artikelnummer indicare il numero del pezzo - ZAWSZE nr zesd, nie #Nr

- Bezeichnung laut Tabelle -fornire |a descrizione del pezzo - Nazwe czesd




Onderdelen bestellen

#Nr. | Beschrijving | . #Nr. | Beschrijving
1 | 875" binnendiam, X4":nnr'enlengtezware‘landgleepﬂﬁﬂﬂa 19115 18 | 1/4-20 X 1" slotbout zink 37100
2 | Bovenste handvat {2600a) 25403 19 | 1/4-20 X2 1/4” zeskanttapbout  zink 31106
3 | 1/4-20 nylon inzetstuk borgmoer zink 32103 20 | Frame (2000a/2950b / 2600a / 2600aplus) 25107
4 1 #10-24 X1/2" slotbout rvs 36500 21 | #8 X 3/8" PMT #8 kop grof zwart 31138
5 | Agitator 3117 22 | Afsluitplaat (2600b) zwart 12221
6 | Kabeldoorvoer tandwielkast (2050) 12220 23 | #10 X1 1/4" type a keuiskopschroeven  met platte kop zink | 31108
7 | Hopperassembilage 2600a/2950b 60085 24 | Rotorblad {plus eenheden 2030, 2600a) 12248
8 | Meter-en stangenassemblage 2600z 60088 25 | Tandwielassemblage  2030pi 60451
9 | 1/4-20 X1 1/2 zeskantkolomschroef  zink 31100 26 | Lager afstandhouder (2600a-plus) 12167
10 | 9/16" buitendiam. X 257 binnendiam. sluitring zink | 34108 27 | Stofkap (tandwielkast) rond 12206
11 | Afstandhouder 12147 28 | 1/8" X1 3/4" splitpen SS. 33107
12 | Doseerstang (2600a} 41256 29 | 9inchiuchtband 70149
13 | #10platte ring rvs { an) 34100 30 | 1"buitendiamOd x 17/32" binnendiam. x 1/32" sluitring zink | 34103
14 | 10-24 zeskantmoer verzinkt 32108 31 | 1/8" X 3/4" splitpen zink 33106
15 | Handvat schacht (2600a) 25304 32 |As 23519
16 | Onderste handvatassemblage - links 252101 33 | Vleugelmoer zwart 60027
17 | Onderste handvatassemblage - rechts 25210R 34 | Strooibegrenzer 12221

. Raadpleeg hat diagram voor het
i ~ identificeren van de verschil-
lende onderdelen. Wanneer
men een reservestuk  bestelt,
dan moet dit altijd vergezeld
gaan met volgende informatie:
- Gebruik altijd het bestel-
nummer, nooit #Nr.
- De beschrijving

AICL

Where needs take us

ICL Specialty Fertilizers Headquarters
K@ewe“ raat 4, 43 8’2 CD Waard. enburg

Cowom0m . . onOmM001_ W sas.mm‘if‘..'

Eyerris En’fematrarﬁf BY. UK Nettsazlands
Gernany] s ed according 150
B Haeﬁm is aisas
- 14081 and OHSAS
ris International BY. s 2 legal

gﬁt;ty under 1CL Specialty. Fertilizers,

--Fax:- 4*33- {{}3 4:%:8 6§5 795
Email: infoicl-sf.com




